
Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

SELF STUDY REPORT

FOR

4th CYCLE OF ACCREDITATION

 

 

B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND
COMMERCE

B. K. BIRLA COLLEGE ROAD, KALYAN (W), DIST. - THANE (M.S.), INDIA, PIN
CODE - 421301

421301
www.bkbirlacollegekalyan.com

Submitted To

NATIONAL ASSESSMENT AND ACCREDITATION COUNCIL

BANGALORE

January  2024

Page 1/143 27-04-2024 03:13:54



Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

1. EXECUTIVE SUMMARY

1.1 INTRODUCTION 

B. K. Birla College of Arts, Science and Commerce, Kalyan, a multi-faculty premier institution of higher
learning, was established in 1972, by Kalyan Citizens’ Education Society with the blessings of Syt. B. K. Birla
[...]
3.Collaborative quality initiatives with other institution(s)
4.Orientation programme on quality issues for teachers and students
5.Participation in NIRF and other recognized ranking like Shanghai Ranking, QS Ranking

Times Ranking etc
6.Any other quality audit recognized by state, national or international agencies

Response: A. Any 5 or more of the above

File Description Document

Quality audit reports/certificate as applicable and
valid for the assessment period

View Document

NIRF report, AAA report and details on follow up
actions

View Document

List of Collaborative quality initiatives with other
institution(s) along with brochures and geo-tagged
photos with caption and date

View Document

Provide Links for any other relevant document to
support the claim (if any)

View Document

Link to Minute of IQAC meetings, hosted on
HEI website

View Document

Page 116/143 27-04-2024 03:13:58

https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/6.5.3_1704529774_13242.pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/6.5.3_1705069983_13242.pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/6.5.3_1704529782_13242.pdf
https://www.bkbirlacollegekalyan.com/files/criterion_link/file/642/6.5.3%20Part%201_c.pdf
https://www.bkbirlacollegekalyan.com/aqar_minutes_reports


Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

Criterion 7 - Institutional Values and Best Practices
   

7.1 Institutional Values and Social Responsibilities
       7.1.1 

Institution has initiated the Gender Audit and measures for the promotion of gender equity during
the last five years.

Describe the gender equity & sensitization in curricular and co-curricular activities, facilities for
women on campus etc., within 500 words

Response: 

The College believes in family culture and maintains healthy interpersonal relations among all its
stakeholders. The Gender Policy developed by the College advocates equal opportunity and provides a
conducive environment for all.

Periodic internal gender audits by senior faculty ensure adherence to Gender Policy objectives. External
experts have also conducted an audit to validate goal achievement and enhance gender equity on campus.

Gender Equity is ensured through the following measures –

1.     Gender Studies in Curriculum – Gender sensitization, fundamental rights, inculcation of values
and positive outlook have been attained through several courses offered in Humanities, Foundation
Course, etc. Various certificate courses, webinars, and lecture series have been conducted to dissolve
gender stereotypes.

2.     Gender Equity in Governance – The college has a substantial 62.9% female teaching staff. The
Vice Principals have gender parity, and the security head is a retired Officer from Armed Forces. Women
constitute 24.1% of support, technical, and security staff.

Around 58% of students are girls. The Students’ Council comprises meritorious students from each class
and representatives from allied associations, including 2 Lady Representatives.

3.     Women Development Cell (WDC) and Women Studies Centre (WSC) - WDC and WSC have
been conducting programmes on gender awareness and justice, pre-marriage counselling, self-defence,
POSH, etc. periodically.

The College has organized programs on health, hygiene, nutrition, free health check-up camps. The
College also celebrates days like International Women’s Day, National Girl Child Day, and Savitribai
Phule's birth anniversary.

4.     Extension Activities - The College has been conducting many extension activities to provide a
platform for the students to learn and hone their skills. There is a representation of female students in all
the student bodies such as NCC, NSS, DLLE, Sports, Students’ Council, Rotaract Club of the College,
Placement Cell, Arts Circle. etc.

Page 117/143 27-04-2024 03:13:58



Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

5.     Safety and Security Measures – The campus has 338 CCTV cameras for 24x7 surveillance,
strategically placed. Specially appointed security personnel, including female guards, ensure safety, with
a Police Checkpoint near the college entrance for added security.

6.     Day Care Facility - The Management offers a daycare facility on the campus for the children of the
staff as a part of collective care to support the staff.

7.      Other facilities – 04 Common rooms for girls and 02 for boys are available at different locations.
Ladies’ washrooms are equipped with PadCare sanitary napkin disposal bins, and sanitary napkin
vending machines in addition to the basic amenities. In addition to a well-equipped medical room with a
trained staff nurse, all the staffrooms in the New Building are equipped with a sick bed to cater to
medical emergencies.  

03 Counsellors and a Psychiatrist at MPower Counselling Cell, provide mental healthcare services and
ensure wellbeing of all the stakeholders.

The College has a tie-up with AYUSH Hospital, which assists all the stakeholders in receiving quality
healthcare services, in addition to Century Rayon Hospital.

Through these practices, the College has made continuous and conscious efforts and provides a gender-
neutral environment, where everyone respects each other.

File Description Document

Upload any additional information View Document

Provide the link for additional information View Document

       7.1.2 

The Institution has facilities for alternate sources of energy and energy conservation measures  
1. Solar energy            
2. Biogas plant
3. Wheeling to the Grid  
4. Sensor-based energy conservation
5. Use of LED bulbs/ power efficient equipment
6. Wind mill or any other clean green energy      

Response: A. Any 4 or more of the above

Page 118/143 27-04-2024 03:13:58

https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.1_1705743338_13242.pdf
https://www.bkbirlacollegekalyan.com/files/criterion_link/file/687/7.1.1%20Link%20for%20Addtitional%20Information.pdf


Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

File Description Document

Permission document for connecting to the grid
from the Government/ Electricity authority

View Document

Geo-tagged photographs of the facilities. View Document

Bills for the purchase of equipment’s for the
facilities created under this metric

View Document

Provide Links for any other relevant document to
support the claim (if any)

View Document

       7.1.3 

Describe the facilities in the Institution for the management of the following types of degradable
and non-degradable waste (within 500 words) 

Solid waste management
Liquid waste management
Biomedical waste management
e-Waste  management
Waste recycling system
Hazardous chemicals and radioactive waste management

Response: 

The College strives to achieve the goal of a ‘Zero Waste’ campus.

Solid Waste Management –

·       Dry and wet waste bins at various locations.

·       Biodegradable waste treated by bio-composting, vermicomposting, and biogas generation.

·        Bio-composting and Vermicomposting convert dried organic waste to compost. On average 1,800
kgs/year of bio-compost and 500 kgs/year of vermicompost are generated and used as organic fertilizer
on the campus. It leads to saving of one LPG cylinder per month and 1.15tonnes/yr CO2 emission
reduction.

·        A Biogas plant consisting of 6500L digester, 4000L gas holder and 1000L pre-digester has been
installed near the canteen. It leads to the saving of one LPG cylinder per month and 2.45tonnes/yr CO2
emission reduction.

·        A small biogas plant with a capacity of 200 litres, assembled by one of the support staff has been
set up near the pantry used for general purpose use.

·       Plastic Waste Management:   The College strives to minimize plastic use on campus and has

Page 119/143 27-04-2024 03:13:58

https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.2_1704798931_13242.pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.2_1705743757_13242.pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.2_1704884932_13242.pdf
https://www.bkbirlacollegekalyan.com/files/criterion_link/file/660/7.1.2%20Link%20with%20relevant%20Documents%20(1).pdf


Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

collaborated with 'Project Mumbai' for recycling it. In exchange for 1045 kgs of plastic waste, the
College received two benches to sensitize stakeholders to responsible plastic usage.

·       Paper Waste Management: The College has taken the following steps to optimize paper usage:

·         e-Content and e-Notices to the students

·         Duplex Printing on paper.

·         e-Books and e-Journals in library.

·         Communication of Green Initiatives through QR codes, placed at various locations.

·         Reusing/recycling of old papers/ scrap.

·         Workshops for making paper/cloth bags, etc.

 

Liquid Waste Management –

A 300 KLD STP has been installed on the campus for treatment of sewage from all sources.

The STP has the following processes:

·        Preliminary treatment consisting of bar screen chamber, oil and grease trap.

·        Primary and biological treatment consisting of MBBR, (PVA gel technology), anoxic treatment,
activated sludge process.

·        Tertiary treatment by media filtration (pressure sand filter and activated carbon filter).

The treated water is reused for flushing in washrooms and for gardening.

A 20 KLD ETP has been installed on the campus. Laboratory effluent (containing acids, alkalis, other
chemicals etc.) is neutralized and treated in primary clarifier. Pre-treated effluent from ETP is treated in
the STP. Approximately 30 KL water is recycled per day.

Biomedical Waste Management – The College partnered with 'PadCare' to place sanitary pad collection
bins in all ladies' washrooms. PadCare’s technology ensures safe and hygienic disposal, with recycled
pads used for items like paper and plant pots making. Approximately 22.97 kg per quarter of sanitary
pads had been collected, conserving 50 kg per quarter of carbon equivalent.

E-Waste Management- E-waste has been collected and sent to recycling agents, who ensure that e-
waste has been recycled in a scientific manner. An E-waste of worth Rs. 70,800 was disposed of in
August 2023 and E-waste of 500 Kgs was disposed of in 2020 to a recycling agency.

Hazardous Waste Management- Microbial waste from the Department of Biological Sciences labs is

Page 120/143 27-04-2024 03:13:58



Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

autoclaved/sterilized before disposal.

The College has created an environment sustainability conscious campus in alignment with UNSDGs.

File Description Document

Any other relevant information View Document

Relevant documents like agreements/MoUs with
Government and other approved agencies

View Document

Geo-tagged photographs of the facilities View Document

       7.1.4 

Water conservation facilities available in the Institution:

1.Rain water harvesting
2.Borewell /Open well recharge
3.Construction of tanks and bunds
4.Waste water recycling
5.Maintenance of water bodies and distribution system in the campus

Response: A. Any 4 or more of the above

File Description Document

Green audit reports on water conservation by
recognised bodies

View Document

Geo-tagged photographs of the facilities View Document

Bills for the purchase of equipment’s for the
facilities created under this metric

View Document

Provide Links for any other relevant document to
support the claim (if any)

View Document

       7.1.5 

Green campus initiatives include 

Describe the Green campus initiative of the institution including Restricted entry of automobiles,
Use of Bicycles/ Battery powered vehicles , Pedestrian Friendly  pathways , Ban on use of Plastic,
landscaping with trees and plants etc in 500 words

Response: 

Page 121/143 27-04-2024 03:13:58

https://www.bkbirlacollegekalyan.com/files/criterion_link/file/655/7.1.3%20Relevant%20Informtion%20Link......pdf
https://www.bkbirlacollegekalyan.com/files/criterion_link/file/653/7.1.3%20MoU%20Link.pdf
https://www.bkbirlacollegekalyan.com/files/criterion_link/file/654/7.1.3%20Geotagged%20Photos%20of%20the%20facility...pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.4_1704885180_13242.pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.4_1704885368_13242.pdf
https://assessmentonline.naac.gov.in/storage/app/hei/SSR/105949/7.1.4_1704886287_13242.pdf
https://www.bkbirlacollegekalyan.com/files/criterion_link/file/661/7.1.4%20Link%20to%20relevant%20documents..pdf


Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

The College is spread over 20 acres of land (including B. K. Birla Public School) in the prime location of
Kalyan City. The management, students, and staff consistently work towards maintaining an eco-friendly
campus.  

The Green Campus initiatives include the following:

Restricted entry of Automobiles:

·       Entry of vehicles has been restricted on the campus. A separate parking facility is provided for
students and staff within the campus.

·       The College observes ‘No Vehicle Day’ periodically to create awareness for the conservation of
energy and to reduce CO2 emissions. 836.15tonnes/yr CO2 emissions have been reduced due to the
observation of ‘No Vehicle Day.’

·       Students/Staff use public transport and staff members practice carpooling/autorickshaw ride-share
for travel to college.

Use of Bicycles:

·       The students have been encouraged to use bicycles.

·       Bicycles sponsored by the College authorities and faculty members have been provided to needy
students.

·       Bicycles have been made available at a few locations for easy movement of staff and students
within the campus.

·       Cycle Rally has been organized to promote awareness about the benefits of using bicycles thus
reducing environmental pollution.

Pedestrian-friendly pathways:

The College has pedestrian-friendly pathways within its premises, with shade of trees on both sides and
with proper boundaries.

 

 

Ban on use of single-use plastic:

The College has banned single-use plastic and its disposal on the campus. ‘No Plastic Zone' signage has
been strategically placed around the college premises to promote a plastic-free environment. ‘Plastic
collection drives’ have been organized to enforce the recycling of plastic.

Green Cover

Page 122/143 27-04-2024 03:13:58



Self Study Report of B. K. BIRLA COLLEGE OF ARTS, SCIENCE AND COMMERCE

Around 49.53% of the campus area has been under Green Cover. Apart from the Green cover, numerous
vertical and linear potted plants add to the green initiatives. There are around 400+ trees within the
college campus. The College campus is lush green with trees, herbs/shrubs, potted outdoor/indoor plants,
polyhouses, vegetable garden, biodiversity park and vertical gardens. A Seed Bank provides seeds
collected from various locations. These initiatives improve the campus aesthetics and help as a buffer in
reducing noise level and in maintaining the temperature within the campus.

As per the Green Belt MoU (Memorandum of Understanding), Century Rayon Company provides
financial assistance for the maintenance of Green Cover of the college campus, under their CSR
activities. 

The faculty and students have developed a working model of ‘Savonius Wind turbine’ designed in
AutoCAD using 3D printing Technology to generate a power of 50 Watts. 

The area surrounding the library has been developed into a collaborative learning space which includes
02 gazebos and a green reading room.

‘Nature Club’ organizes a Nature Walk every year. Naturalists/Birders have been invited to guide the
students through the nature trail. Students participate in innovative workshops, competitions, and
campaigns like ‘Rose Show’, ‘Millet Fiesta’, ‘Vriksha Dindi,’ tree plantation drives, cleanliness